


EXPLODED VIEW: EV EXHAUST SYSTEM 2.4L G2  

DRAWING #: 0K8208  GROUP F   

 
ITEM PART# QTY. DESCRIPTION 

REVISION: K-2044-E  Page 2 of 2 

DATE: 3/5/15 

 1 0K7780 1 MFLR 4"X10.5"X12"2.25"IN/2"OUT 
 2 0K8177 1 MUFFLER SADDLE 
 3 0F8095 1 PIPE EXHAUST OUTLET 
 4 0G8614 1 EXHAUST ELBOW 2.4L G2   
 5 0E3257 2 SCREW HWHTF M6-1.0 X 16 
 6 0K8187 2 MUFFLER STRAP 
 7 0C6119 1 BOLT U 5/16-18 X 2-1/4 
 8 036434 2 BOLT U 5/16-18 X 2.09 
 9 036449 2 SADDLE 2 INCH 
 10 022129 4 WASHER LOCK M8-5/16 
 11 022259 4 NUT HEX 5/16-18 STEEL 
 12 038750 1 SCREW HHC M6-1.0 X 30 G8.8 
 13 0G8613 1 EXHAUST PIPE 2.4L G2 
 (1)14 0F3794B 1 EXHAUST BLANKET 700MM LONG (NOT SHOWN) 
 15 022097 1 WASHER LOCK M6-1/4 
 16 049813 1 NUT HEX M6 X 1.0 G8 YEL CHR 
 17 022473 6 WASHER FLAT 1/4-M6 ZINC 
 18 0D2611 2 SCREW HHC 3/8-16 X 1-3/4 SS 
 19 085917 2 WASHER LOCK 3/8 SS 
 20 088775 2 WASHER FLAT 3/8 SS 
 21 044149 1 GASKET EXHAUST RING   
 22 0E8816 1 FLANGE EXHAUST 2" PIPE 
 23 0G7225 2 PANEL CLIP, M6-1.00 EXPANSION   
 24 0C8566 2 SCREW HHFC M6-1.0 X 20 G8.8 
 25 0K1526 5 TIE WRAP, 14.3" STAINLESS STL (NOT SHOWN) 
 26 0D3701A 1 PLATE HOT 50 X 110 
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) TWO TIE WRAPS ARE INCLUDED WITH EACH EXHAUST BLANKET, ONE AT EACH END. 
  
 


